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Test Report No.
Dated

Applicant
Address
Attn

Order No.

Style No.

Season
Manufaciurer
Buyer

Country Of Origin
Gocds Export To

Care Label Provided
Receipt Date Of Sample
Date Of Testing

Sample Subrmalted

Test Result

Description Of The Test Subject

10-07-2021

copertura ignifugo.webp (857=1202)

70.405.21.2094.01

ORIGINAL

HAINING TAK TECHTEXTIL INDUSTRIES CO
NO.2 QING YUAN ROAD XIE QIAQ TOWN HAINING 314406 ZHEJIANG PRC

SUMMER

SATTLER PRO TEX
SPREEN ONLINE GMBH
HAINING +
AUSTRIA

Received On 2021-02-07

From 2021-02-07 To 2021-02-18

The Sample(s) Was (Were) Submilted By Applicant and |dentified.
Refer To Next Page.

Sample

Description

684

65% PYC 35% polyester PYC Coated fabrics in grey
for garden

TUV SUD Certification and Testing (China) Co , Lid Shanghai Branch

Testing Center
Prepared by:

[ - J‘f‘l‘-—? -
-

Luna Huang
Softlines Department

Authorized by.

JI I),h, i__,'.ll"lll'l":{

Bl i
10-07-2021

Andy Wang

Softlines Department

Nole:  €)) The TUY SUD Centification and Tesling (Ching) Co., Lid. "General Teems & Conditions™ applicd.
Aoy use tor adverlising pur pases must be granted in wriling. This technical reponi may only be quoted in full. This report is the resul of a single
cadminalion ol the object in quistion and is not gendrally applicable cvaluation of the qualily of othir products In reguty produttion
Forfurher details, please sce *Testing and Certilication regulation” chapler 434
For full Contenls in English, please visit: bilps: s bivsud ondiho v psm o Mo < ond b0 s
For full Contenls in Simpliflicd Chinese, please visit: Hips faaw Ssud ovth<niterms and conditons
For Tull Contenls m Tradilional Chinose, please visit: hlips-ivev v ied comsirh duterm pnd conditions
{2} The resulls sefate only o the ltems fested.
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